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Product KN93 Protective mask Brand UFA

Model KN95 EARLOOP Grade nr

Applicant Beconnected Shanghai Ltd Applicant Tel.
2

Applicant Add. Rm 24B/C/E/, No.1118, block A. Changshou Road, Shanghai, China
’

NEE
Dongguan Anzhong

Me Sp
Techology

MEETel.
Ere

Manufacturer Add. Room 301, building 2, No.6 Jisanheng Road. Dongcheng street, Dongguan City, Cuangzhou Province. China

Sample Quantity 40 Manufactured Date 2020.04.20

Sample Condition Intact Date Received 2020.07.02
\

Sample , . ;

-
oy

White folding mask Sample Deliverer
ES

Characteristic

|

According to GB 2626-2006 Respiratory protective equipment — Non-powered air-purifying particle respirator
-

Test it
General, Visual inspection, Filter efficiency,Inhalation resistance,Exhalation resistance,

st items . is
oh : 4 A

#

Dead space.Field of vision,Head harness.Flammability, Total inward leakage for disposable facepiece

The samples were tested in accordance with GB 2626-2006 Respiratory protective equipment - Non-powered

airpurifying particle respirator ,
and data are listed in the test result summary.

Conclusion

(Test report seal}=
A

Date :

NOD © 7 2%
oA

|

Note Type No.: UFA2020-5D Batch No. :1277

Verified by:
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+ Standard
:

a” ;

No. | Test Item i Requirement Test Result Conclusion | Note

Material which may come in contact with the skin

and filter material should be harmless for the
___" Tm "Sty I

wearer; Material should have enough strength, and
¥ BRR

should have no damage or deformation in the;

nominal shelflife.

All respirators should be less likely to producefAll respirators are less likely to produce
mechanical defect: the design, composition and| mechanical defect; the design, composition and

installation ofrespirators should not be a polential| installation of respirators are not a potential
hazard or cause discomfort to the wearer. hazard or cause discomfort to the wearer:

1 | General 5.1 Pass Sg

The head hamess shall be adjustable, and shall be

designed so that the respirator can be donned and

removed easily. The head hamess shall be

sufficiently robust to hold the respirator firmly in

the face of wearer, in process of which the head

hamess should not cause obvious compression or]

tenderness to the wearer.

The head hamesses are adjustable, and arg]

designed so that the respirator can be donned)

and removed easily. The head hamesses are

sufficiently robust to held the respirator firmly in

the face of wearer: in process of which the head

hamesses don’t cause obvious compression or|

tenderness to the wearer.

The structure of disposable facepiece should be

capable of maintaining seal with the face ofwearer,

and shoud not show deformation in the nominal

shelf life.

The structures of disposable facepiece are

capable of maintaining seal with the face of

wearer.
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humidity and mechanical strength

which are likely to be encountered:

the head harness shall be adjustable.

After conditioned, the respirators shall

show no signs of detachment, damage

or deformation.

Temperature and humidity conditioned

The respirator shows no signs of

6# detachment, damage or

deformation.

The respirator shows no signs of’

T# detachment, damage or

deformation.

No. | Test Item |Standard Clause Requirement Test Result Conclusion | Note

As received

No damage, deformation or other]

1# |obvious defect; the head harness

is adjustable

The surface of respirators should not

show damage. deformation or other

obvious defect: The material and]
4

No damage, deformation or other

structure should be capable of obvious defect: the head harness

withstanding normal usage condition is adjustable

Visual Ps _

2. .
5.2 and the condition of temperature,

LL

inspection

991667
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- Standard .

" ;

No. | Test Item Fo Requirement Test Result Conclusion| Note

Loading

SolEl
Initial filter filter

P
efficiency (n)| efficiency

(nl)

[6# 91.0 % a

1 7# 90.9 % ——

18# 90.9 % —_—

19% 90.9 % ——

20% 90.8 % a

As received

KN90> 90.0%
21% 90.8 % set

KN95> 95.0%

KN100= 99.97%
208 90.8 %

Filter Fail
3

5

234 90.8 % Ri

_

=

eliioncy
33 k

(KN9S)
Flow conditioning:

Single filter:
Jai 90.8 %

(85:4) Limin
if

254 90.8 % —_—

20# 88.7 % NE—

274 88.6 % —_—

Temperature
and humidity| 28# 88.5 % —_—

conditioned

20# 88.5 % —

30# 88.6 % a-_|d:"h

KN:

Ambient temperature: Ambient temperature: 25 C

(25+ 5)TC Relative humidity: 30 %

Relative humidity: (30£10)%
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.

No. | Test Item
Seandond

Requirement Test Result
Carica

Note
Clause n

3# 182 Pa

As received
3

, | Inhalation
23

4% 185 Pa

. <350P. P;
-

resistance
2

Temperature | 74 188 Pa
ass

and humidity

conditioned | 87 188 Pa

3# 94 Pa

As received

4# 94 Pa

5 Exhalation _
i _

resistance
35 £23084

Temperature | 7# 99 Pa Pass

and humidity

conditioned | 8# 99 Pa

The carbon dioxide content of]

fhe
;

be dion tn sl ml pss os

6 | Dead space 5.7
: ee ERY

Pass —

volume)

Ti ft ir (16~
ra oasis

Temperature of the air: 25 TC
nC

Field of
visi

Class of mask
"

y Field of
-

ield of vision

Half mask
As received

-
vision

Underneath
” n

field of vision
260 4 65

As received

Each strap of the head harness

Head
shall withstand a pull of 10N 1# Breaks

8
4

39 applied for 10s in the direction Fail ns

of pulling, and no breaks or _— -

sliding of the straps shall occur.
Temperature and humidity conditioned

8it Breaks

As received

1# Burn Is

The respirator shall not burn or 24 Burn 1s

Flammabilit not to continue to burn for more|

Pass9
y

53 than 5 s after removal from the

flame. Temperature and humidity conditioned

9 Burn Is

10# Burn Is

991667
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Standard
i

3

No.| Test Item
Sara

Requirement Test Result Conclusion |Note
Clause

at least 8 out

of the 10

evi)
font | D0 Head

| qn | sana | Me:
Classif- wearer Sample No. Testers on fii gina %)

E

©) ©)
ication arithmetic (%)

ow

means for the

total inward 1# 1 10.94 11.41 11.45 11.26 | 10.78 112

leakage

KN90 < 10%
24 2 11.37 11.84 12.43 11.98 | 11.35 11.8

As

KN9S < 8% fece 3# 3 11.43 11.45 12.43 11.70 | 11.45 11.7

ived

KN100 < 20% 4 4 1045 | 10.76 11.23 10.69 | 1023 10.7

Total inward 5# 5 1052 | 10.79 11.43 10.85 | 10.21 10.8

leakage for Fail
g: | Teakes

5.4.1 —

disses
6] 6 | 932 | 9a 02s | om | oa | 96

(KN9S)

facepiece Tem

at least 46 out

pera 7# 7 9.64 9.81 9.71 9.13 8.87 9.4

Classi.
of the 50 ture

i individual and
ication

: hum 8# 8 8.43 8.72 8.32 895 | 792 8.6

exercise ili

" idity
results for

con O# 9 9.66 9.72 10.32 10.08 947 99

KN90 < 13% ditio

Lo
104] 10 10.31 10.46 10.86 10.57 | 1023 105

KNO9§ < 11%

35out of 50individual exercise results were not greater than_11%
KN100 < 5%

Oout of 10 individual wearer arithmetic means were not greater than 8 %

Sample photo

Temperature and humidity conditioning
;

;

\

a) for 24h to a temperature of 38°C and a relative humidity of85%; =
1

Note |

==

oo

b) for 24h to a dry temperature of 70°C;

c) for 24h to a temperature of -30°C.

End

Test Date: 2020.07.02- 2020.07.13
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CAUTION

|. THE REPORT Is INVALID WITHOUT TEST REPORT SEAL AND SEAL

OF THE TEST AGENCY.

2. ANY COPY OF THE REPORT IS INVALID WITHOUT TEST REPORT

SEAL AND SEAL OF THE TEST AGENCY.

3. THE REPORT [IS INVALID WITHOUT SIGNATURES OF MAIN

INSPECTOR, AUDITER AND THE TEST APPROVAL.

THE TEST REPORT IS INVALID IF MODIFIED.

APPLICANT TEST REPORTS REFER ONLY TO THE SAMPLES

TESTED.

6. PARTIAL COPY QF THE REPORT IS NOT ALLOWED WITHOUT

WRITTEN AUTHORIZATION OF THE TEST AGENCY.

2

hn

Account Name: The PRC Quality Supervision and Testing Cemer for Personal Protection

Equipment
Bank: ICBC Beijing Taoranting Branch

Account: 5.1.2e

Add: No. 55 Taoranting Road, Xicheng District, Beijing, China

Post Code: 100034

Tel:
5.1.2¢e

Fax:

Email:EEEVF.163 com


